



TEST REPORT

Number: TWNT00659466

Applicant: T & A Textile Co., Ltd.
No. 19, Lane 7, Xiyuan Rd.,
Zhongli City, Taoyuan County 32057,
Taiwan, R.O.C.

Date: Jun 22, 2011

Sample Description :

Two (2) pieces of submitted sample said to be 100% Nylon woven fabric, 15D/400T, in Black

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started : Jun 22, 2011
Standard : -
Style/Article No. : NFJ0983
Order No. : -
Buyer's Name : -
Agent's Name : -
Ref. : -

Conclusion:

Water Vapour Permeability As Received #
Hydrostatic Head Test As Received M

Note : M = Meets provided requirements * = No submitted information
F = Fails to meet provided requirements # = No comment

Authorized By:
On behalf of Intertek Testing Services
Taiwan Limited

Carol Peng
Director
Textile And Footwear Division

Sharin/Sakura



TEST REPORT

Number: TWNT00659466

Tests Conducted (As Requested By The Applicant)

1 Water Vapour Permeability As Received (ASTM E96-1995, Procedure BW, Inverted Water Method):

15,500 g/m²/24hrs

Remark : Tested Condition : Temperature : 23°C
Relative Humidity : 50%±2%

2 Hydrostatic Head Test As Received (ISO 811-1981, Pressure Gradient At 60 Mbar/Min Water Pressure):

	<u>Provided</u>
	<u>Requirement</u>
Over 1,000 mm	1,000 mm

Remark : Tested on the face side.
